
 1 / 14 
Version 202401 Updated 04/2024 

 
BWM HST HVT Ride On  

Spare Parts Diagram 
 
 
 
 
 
 
 

1.1 Engine 452cc - HST15/38 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 
1 20084362 Choke Knob 1 16 20061348 Flange Lock Nut M8 2 
2 20051803 Screw M4×16 2 17 20085757 Clutch Baffle (Small Bin) 1 
3 20061531 Washer 4 2 18 20061299 Bolt M8×20 2 
4 20071241 Throttle Cable 1 19 20074428 Exhaust Pipe 1 
5 20071183 Engine 1 20 20060850 Screw 5/16"-18 -3/4" 3 
6 20061285 Tapping Screw 4 21 20061453 Spring Washer 5/16" 3 
  3/8"-16-1 1/4"  22 20061431 Washer 8 1     

7 20070519 Flat Key 6.35×30 1 23 20070868 Gasket 1 
8 20070850 Engine Pulley Weldment 1 24 20071214 Muffle 1 
9 20088530 Support 1 25 20084296 Bracket 1 
10 20082800 Tapping Screwm6*16 10 

26 20061541 Big Washer 8 2 
11 20085206 Electric Clutch 1 

27 20082799 Flange Bolt 5/16-18Tx3/4 2 
12 20085758 Clutch Step Bushing 1 

28 20061346 Flange Lock Nut M6 2 
13 20078309 Taper Washer 12  

 29 20071219 Front Shield 1 
14 20062410 Bolt, 7/16"-20- 3",Unf 1 

30 20061539 Big Washer 6 2 
15 20085121 Clutch Clamp Plate 1 

31 20061184 Bolt M6×16 2     
        

 



 2 / 14 
Version 202401 Updated 04/2024 

 
1.2 Engine 586cc - HVT19/42 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 

1 20084362 Choke Knob 1 17 20061348 Flange Lock Nut M8 3 

2 20051803 Screw M4×16 2 18 20085859 Clutch Baffle (Small Bin) 1 

3 20061531 Washer 4 2 19 20061299 Bolt M8×20 2 

4 20071440 Throttle Cable 1 20 20061254 Flange Bolt M8×40 1 

5 20084880 Engine 1 21 20060850 Screw 5/16"-18 -3/4" 4 

6 20061285 Tapping Screw 3/8"-16-1 1/4" 3 22 20061453 Spring Washer 5/16" 4 

7 20070519 Flat Key 6.35×30 1 23 20084879 Muffle 1 

8 20071187 Engine Pulley Weldment 1 24 20070868 Gasket 2 

9 20061482 Washer 6 1 25 20085348 Front Shield 1 

10 20088530 Support 1 26 20061539 Big Washer 6 2 

11 20082800 Tapping Screwm6*16 6 27 20061197 Bolt M6×25 2 

12 20085206 Electric Clutch 1 28 20085755 Washer Φ6.2*Φ12*6 4 

13 20085758 Clutch Step Bushing 1 29 20084296 Bracket 1 

14 20078309 Taper Washer 12 1 30 20061346 Flange Lock Nut M6 2 

15 20062410 Bolt, 7/16"-20- 3",Unf 1 31 20082799 Flange Bolt 5/16-18Tx3/4 2 

16 20085121 Clutch Clamp Plate 1 32 20061541 Big Washer 8 2 

 
 
 
 



 3 / 14 
Version 202401 Updated 04/2024 

 
2. Fuel Tank 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY 

1-16 40052984 Fuel Tank Assembly  

1 20059754 Fuel Tank Cap Lever 1 
2 20071493 O Ring 1 
3 20059760 Fuel Tank Cap 1 
4 20059763 Fuel Tank Cap Filter 1 
5 20090126 Fuel Tank Cap Seal 1 
6 20071676 Gasket 6×25×1.5 4 
7 20059764 Fuel Tank Cap Spring 1 
8 20061445 Washer 5 1 
9 20059765 Split Pin 1 
10 20059766 Filter Cap 1 
11 20071228 Fuel Tank 1 
12 20082800 Tapping Screwm6*1 3 
13 20062744 Clip Φ10 1 
14 20070865 Fuel Hose 1 
15 20071161 Clip Φ10 1 
16 20071747 Fuel Tank Cap Asy  

    
 
 
 
 
 
 



 4 / 14 
Version 202401 Updated 04/2024 

 
3. Drive Belt Assembly 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 

1 20061275 Flange Bolt M8×60 1 15 20061284 Flange Bolt M10×1.25×35 1 

2 20070780 Bushing  2 16 20088482 Guide Pulley Base Plate 1 

3 20084436 Spacer ¢8X¢18X33 1 17 20088483 Washer ¢10X¢18X7 1 

4 20062521 Flange Bolt M10×1.25×40 1 18 20061542 Big Washer 10 1 

5 20090612 Driving Tention Arm Weldment 1 19 20062499 Washer ¢27X¢10.5X5 1 

6 20070875 Spring  1 20 20084441 Tensioning Wheel Bolt 1 

7 20061336 Flange Nut M8 1 21 20085198 V Belt Lg4-1030 1 

8 20071180 Tention Pulley Bushing 1 22 20062515 Flange Bolt M10×1.25×50 2 

9 20071213 Tention Pulley 1 23 20071208 Driving Guide Pulley 3 

10 20061403 Lock Nut M10×1.25 6 24 20084442 Guide Pulley Cushion Sleeve 2 

11 20070536 Tention Pulley 1 25 20084655 Oil Drain Rod Seat 1 

12 20061626 Bearing 6301-2Rs 1 26 20085197 Oil Discharge Push Rod 1 

13 20061549 Snap Ring 37 1  （K46Side)  

14 20082800 Tapping Screwm6*16 4 27 20061445 Washer 5 1 

     28 20059765 Split Pin 1 

 
 
 



 5 / 14 
Version 202401 Updated 04/2024 

 
 
4. Chassis 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 

1-28 40053014 Frame Assembly  15 20085086 Bamper 1 

1 20061274 Flange Bolt M8×20 4 16 20061299 Bolt M8×20 10 

2 20084428 Right Pedal Hanger 1 17 20084403 Engine Cover Bracket Left 1 

3 20061348 Flange Lock Nut M8 14 18 20088532 Left Bamper Rod 1 

4 20084430 Right Pedal 1 19 20082800 Tapping Screwm6*16 10 

5 20084393 Right Foot Pad 1 20 20084384 Steering 2 

6 20061385 Hexagon Flange Lock Nut M6 6 21 20084401 Steering Bracket 1 

7 20082799 Flange Bolt 5/16-18Tx3/4 14 22 20061289 Bolt M6X16 2 

8 20084427 Pedal Front Support Right 1 23 20084422 Pedal Front Support Left 1 

9 20061200 Flange Bolt M6×16 2 24 20084429 Left Pedal 1 

10 20070916 Bushing 2 25 20084388 Left Foot Pad 1 

11 20061196 Flange Bolt M6×25 2 26 20084417 Seat Front Beam Weldment 1 

12 20088080 Chasis 1 27 20084399 Side Plate 2 

13 20084375 Engine Cover Bracket Right 1 28 20084414 Left Pedal Hanger 1 

14 20088534 Right Bamper Rod 1     
         
 
 



 6 / 14 
Version 202401 Updated 04/2024 

 
 
5. Front Axle 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 

1-21 40052982 Front Axle Assy  10 20061348 Flange Lock Nut M8 1 

1 20068187 Hub Cover 2 
11 20070941 Turnng Arm 1 

  
Washer 

 

2 20061488 Snap Ring 19 2 
12 20091656 2 

  
Spring Washer 8 

 

3 20071143 Washer Φ20×Φ43×3 2 
13 20061533 2 

  
Bolt M8×20 

 

4 20071144 Washer 4 
14 20061291 2 

15 20061256 Flange Bolt M8×45 1 
5 20086529 Wheel, Front - Assy. 15x6-6 2 

16 20061359 Flange Lock Nut M12×1.25 1 
5.1 20083980 Tyre, Front - 15x6-6 2 

17 20084370 Liner Tube 1 
5.2 20071149 Wheel Rim - Front 2 

18 20061649 Oil Injection Nozzle 2 
5.3 20061665 Valve, Z2-01-1, GB/T3900-1997 2 

19 20061482 Washer6 2 
5.4 20061595 Bearing 61904-2Rz 4 

20 20085752 Flange Bolt M12×1.25×55 1 
6 20084372 Front Axle Rh 

 
1 

21 20084367 Front Axle Lh 1 
7 20061444 Washer 20 

 
2     

8 20070566 Bushing 4     

9 20084364 Front Axle Weldment 1     
         



 7 / 14 
Version 202401 Updated 04/2024 

 
6. Steering 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 

1-33 40052987 Steering Assy 
 17 20061569 Pin 6×26 1 
 

18 20061437 Washer 16 2 
    

1 20085366 Joint Bearing M10 1 19 20070612 Hexagon Bushing 1 
2 20061399 Nut M10 2 20 20071127 Bushing 1 
3 20084461 Steering Drag Rod 1 21 20085898 Snap Ring 16 1 
4 20061348 Flange Lock Nut M8 7 22 20070939 Tie Plate 1 
5 20084463 Square Hole Card Board 1 23 20070932 Bushing 2 
6 20061299 Screw M8×20 2 24 20084464 Steering Gear Plate Weldment 1 
7 20061298 Flange Bolt M8×25 6 25 20070942 Double Hole Board 1 
8 20083389 Couplings 1 26 20061641 Joint Bearing Sijk10C 1 
9 20082643 Hatch Bushing 1 27 20061403 Lock Nut M10×1.25 1 

10 20061548 Snap Ring 15 1 28 20084465 Steering Wheel Rod A 1 
11 20084458 Steering Column 1 29 20051824 Tapping Screw St4.8X16 2 
12 20061419 Lock Nut M10 1 30 20082707 Steering Wheel 1 
13 20084462 Elastic Rubber Bush 2 31 20079969 Splined Hub 1 
14 20084456 Steering Drag Rod 1 32 20082683 Washer 1 
15 20084459 Pin Screw M8×28 2 

33 20082679 Steering Wheel Cap 1 
16 20084457 Steering Gear Left 1 

    

        

 
 



 8 / 14 
Version 202401 Updated 04/2024 

 
7. Pedal Controls 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY  Item Part Number Description QTY 
1 20068187 Hub Cover 2  22 20061369 Hexagon Nut 10X1.25 4 
2 20061430 Retainer Ring 15 2  23 20085748 Pull Rod Pin 1 
3 20071143 Washer Φ20×Φ43×3 4  24 20061403 Lock Nut M10×1.25 1 

4 20086530 Wheel, Rear - Assy. 18x8.5-8 2  25 20085194 Traveling Pull Rod（K46） 1 
 26 20061497 Washer 10 1 

4.1 20061665 Valve Z2-01-1, 2  
 27 20088861 Cable Fixing Plate 1   GB/T3900-1997   

     28 20082800 Tapping Screwm6*16 4 
4.2 20060810 Wheel Rim - Rear 2  

 29 20084574 Brake Reset Tension Spring 1 
4.3 20083979 Tyre, Rear - 18x8.5-8 2  

 30 20084532 U-Shaped Clamp 2 
5 20071174 Flat Key 4.85×60 2  

 31 20082799 Flange Bolt 5/16-18Tx3/4 4 
6 20061254 Flange Bolt M8×40 1  32 20089015 Brak Switch Sert Plate 1 
7 20061274 Flange Bolt M8×20 1  33 20068230 Forward Pedal 1 
8 20085196 Rear Fixed Plate Of 1  34 20070582 Cotter Pin 3 
  Hydraulic Axle（K46）   35 20061482 Washer 6 1 

9 20061348 Flange Lock Nut M8 6  
 36 20061250 Flange Bolt M8×25 1 

10 20086645 Transaxle,Hydro,Ttc,K46Dr 1  
 37 20088842 Step Cover 1 

11 20086191 Bow-Tie Cotter Pin 2(K46) 1  
 38 20090105 Parking Hook 1 12 20070582 Cotter Pin 4  

13 20061407 Nut M10 1  39 20061541 Big Washer 8 1 
14 20061385 Flange Lock Nut M6 2  40 20090104 Drag Link,Brake Parking 1 
15 20085192 Cable Support 1  

 41 20085155 Brake Handle Ral3002 1 
16 20061289 Bolt M6X16 2  

 42 20084581 U Bolt 1 
17 20088865 Brake Cable （K46) 1  

 43 20070894 Clutch Lever Spring 1 18 20068229 Reverse Pedal 1  
19 20084591 Foot Lever Weldment 1  44 20088848 Brake Foot Bar Weldment(Manual)  1 
20 20061310 Flange Bolt 8×65 4  45 20082728 Brake Pedal 1 21 20070576 Spring Pin 1  



 9 / 14 
Version 202401 Updated 04/2024 

 
8. Seat 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 
        

1 20061348 Flange Lock Nut M8 6 10 20088754 Seat Cushion Strip 2 

2 20084447 Seat Back Beam 1 11 20082800 Tapping Screw m6*16 2 

3 20061274 Flange Bolt M8×20 4 12 20088756 Seat Switch Components 1 

4 20070964 Seat Spring 2 13 20088757 Seat HST15/38 HVT19/42 1 

5 20061541 Big Washer 6 14 20085377 Springφ1.5×Φ16 1 

6 20061298 Flange Bolt M8×25 6 15 20085375 Seat Adjustment Plate 1 

7 20068240 Spring Cap 2     

8 20085449 Justable Seat Base Plate 1     

9 20088755 Seat Screws 2     

        
 
 
 
 
 
 
 
 
 
 



 10 / 14 
Version 202401 Updated 04/2024 

9.1 Deck - HST15/38 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description  QTY  Item Part Number Description QTY 
1-68 40053083         Cutting Deck Assy 98cm (38")  37 20070627 Nut For Blade Axle 2 

1 20086269 Belt Cover Right ,Big 1  38 20070638 Pulley 2 

2 20082801 Hexagon Head Tapping 6  39 20061650 Flat Key C6×18 2 
Screw 6.3X11.5   40 20070622 Blade Spindle 2 

3 20060893 Screw M6×16  7  41 20071285 Hood, Bearing 2 
4 20070630 Buckle Nut M6  5  42 20061625 Bearing 6204-2Rz 4 
5 20070576 Spring Pin  2  43 20054347 Blade Seat 2 
6 20061544 Washer 8  2  44 20061488 Snap Ring 19 2 
7 20082335 Pin Φ8×168  1  45 20070635 Hood, Bearing 2 
8 20086192 Torsion Spring  1  46 20061651 Halfmoon Key 4×16 2 
9 20085378 Wheel Axle  2  47 20054345 Sleeve 2 

10 20088559 Wheel  2  48 20070892 Stud Screw 1 
11 20061348 Flange Lock Nut M8 3  49 20061541 Big Washer 8 1 
12 20084843 Hinge  1  50 20061249 Screw M6×30 2 
13 20061385 Flange Lock Nut M6 7  51 20088737 Deck Disc Reinforcement Plate  2 
14 20086316 Right Shield  1  52 20061265 Flange Bolt M8X35 8 
15 20061359 Flange Lock Nut M12×1.25 2  53 20061419 Flange Lock Nut M10 4 
16 20070897 Bushing  1  54 20091857 Fixing Plate 1 
17 20070624 Water Nozzle  2  55 20062509 Saddle Washer 4 
18 20055756 O Ring 11.2×2.65 2  56 20074322 Blade 4 
19 20062521 Flange Bolt M10×1.25×40 1  57 20061267 Bolt 2 
20 20084840 Cut Tention Arm Assembly 1  58 20061497 Washer 10 2 
21 20071180 Tention Pulley Bushing 1  59 20070623 Dish Washer 2 
22 20071213 Tention Pulley  1  60 20062381 Blade Bolt 4 
23 20061405 Flange Lock Nut M10×1.25 1  61 20051827 Tapping Screw St4.8×13 1 
24 20071680 V Belt 48X900 (Akx2279) 1  62 20061289 Bolt M6×16 2 
25 20088529 Clutch Belt Stop Rod Solder 1  63 20061301 Bolt M6×25,Gb/T12-1988 1 
26 20061336 Flange  Nut M8  3  64 20086275 Self Locking Pin 1 
27 20086267 Left Guard  1  65 20086276 Self Locking Torsion Spring 1 
28 20070908 Idleness Pulley  1  66 20086278 Self Locking Buckle Ral3020 1 
29 20070898 Bushing  1  67 20086277 Self Locking Base Black 1 
30 20070896 Washer Φ17.3×Φ55×Δ4 1  68 20086249 Discharge Chute 1 
31 20060923 Screw M6×12  1  69 BLT9801 38" blade kit 2 
32 20086315 Left Shield  1      
33 20070899 Idleness Pulley Shaft 1      
34 20070875 Spring  1      
35 20084542 Adjusting Screw Rod 1      

36 20084846 Deck Weldmentside 1      
Black Spray Molding      



 11 / 14 
Version 202401 Updated 04/2024 

9.2 Deck - HVT19/42 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 
1-71 40053085 Cutting Deck Assy 108cm (42")  37 20084872 Deck Weldmentside 1 

1 20086269 Belt Cover Right ,Big 1   Black Spray Molding  
2 20082801 Hexagon Head Tapping 6 38 20061421 Hexagon Lock Nut M6 2 
  Screw 6.3X11.5  39 20061482 Washer 6 2 
3 20060893 Screw M6×16 7 40 20086368 Reinforce Platettm 1 

4 20070630 Buckle Nut M6 5   Black Spray Molding  
5 20070576 Spring Pin 2 41 20070627 Nut For Blade Axle 2 
6 20061544 Washer 8 4 42 20070638 Pulley 2 
7 20082335 Pin Φ8×168 1 43 20061650 Flat Key C6×18 2 
8 20086192 Torsion Spring 1 44 20070622 Blade Spindle 2 
9 20085378 Wheel Axle 2 45 20071285 Hood, Bearing 2 

10 20088559 Wheel 2 46 20061625 Bearing 6204-2Rz 4 
11 20061348 Flange Lock Nut M8 3 47 20054347 Blade Seat 2 
12 20084843 Hinge 1 48 20061488 Snap Ring 19 2 
13 20061385 Flange Lock Nut M6 7 49 20070635 Hood, Bearing 2 
14 20086316 Right Shield 1 50 20061651 Halfmoon Key 4×16 2 
15 20061359 Flange Lock Nut M12×1.25 2 51 20054345 Sleeve 2 
16 20070897 Bushing 1 52 20070892 Stud Screw 2 
17 20070624 Water Nozzle 2 53 20061541 Big Washer 8 1 
18 20055756 O Ring 11.2×2.65 2 54 20061249 Screw M6×30 2 
19 20062521 Flange Bolt M10×1.25×40 1 55 20088737 Deck Disc Reinforcement Plate 2 
20 20084840 Cut Tention Arm Assembly 1 56 20061265 Flange Bolt M8X35 8 
21 20071180 Tention Pulley Bushing 1 57 20061419 Flange Lock Nut M10 4 
22 20071213 Tention Pulley 1 58 20091857 Fixing Plate 1 
23 20061405 Flange Lock Nut M10×1.25 1 59 20062509 Saddle Washer 4 
24 20071679 V Belt 48X920 (Akx2337) 1 60 20074322 Blade 4 
25 20088529 Clutch Belt Stop Rod Solder 1 61 20061267 Bolt 2 
26 20061336 Flange Nut M8 3 62 20061497 Washer 10 2 
27 20086267 Left Guard ,Big 1 63 20070623 Dish Washer 2 
28 20070908 Idleness Pulley 1 64 20062381 Blade Bolt 4 
29 20070898 Bushing 1 65 20051827 Tapping Screw St4.8×13 1 
30 20070896 Washer Φ17.3×Φ55×Δ4 1 66 20061301 Bolt M6×25,Gb/T12-1988 1 
31 20060923 Screw M6×12 1 67 20086275 Self Locking Pin 1 
32 20086315 Left Shield 1 68 20086276 Self Locking Torsion Spring 1 
33 20070899 Idleness Pulley Shaft 1 69 20086278 Self Locking Buckle Ral3020 1 
34 20070875 Spring 1 70 20086277 Self Locking Base Black 1 
35 20084542 Adjusting Screw Rod 1 71 20086249 Discharge Chute 1 
36 20061289 Bolt M6×16 4 72 BLT10801 42" blade kit 2 



 12 / 14 
Version 202401 Updated 04/2024 

 
10. Hood & Fenders 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 

  Electric Assembly ,Hydraulic  21 20085392 Decorative Cover A Grey 1 

  Pressure,Side  22 20085250 Upper Cover A 1 

1 20061038 Screw St4.8×16 29 23 20085240 Left Side Cover A 1 

2 20084507 Air Director 1 24 20082800 Screw 6X16 6 

3 20084497 Screw St4.8×20 2 25 20084503 Steering Wheel Cover 1 

4 20085244 Right Side Cover A 1 26 20075146 Handle Anti-Vibration Rubber 4 

5 20085247 Front Cover A 1 27 20061013 Screw M6×16 3 

6 20070576 Spring Pin 2 28 20084494 Panel 1 

7 20061497 Washer 10 2 29 20070630 Buckle Nut M6 9 

8 20078136 Pin 2 30 20084495 Shield 1 

9 20085248 Right Light Cover A 1 31 20085331 Maintenance Cover Orange 1 

10 20085239 Right Light Base A 1 32 20060893 Screw M6×16 2 

11 20085768 Light Ttm186 1 33 20060919 Screw M6×25 4 

12 20085246 Left Air Intake Hood A 1 34    20084298 Tapping Screw St4.8X16 3 

13 20085872 Right Lamp Rear Cover Black 1 35 20085242 Side Row Rear Seat 1 

14 20051768 Tapping Screw St2.9X12 4 36 20084803 Gear Box Cover 1 

15 20051777 Tapping Screw St3X8 4 37 20084446 Tention Arm Axle Sleeve 2 

16 20085871 Left Lidht Rear Cover Black 1 38 20061274 Flange Bolt M8×20 2 

17 20085245 Right Light Base A 1 39 20071676 Gasket 6.5×25×1.4 1 

18 20085241 Right Light Base A 1 40 20084501 Stall Decorative Plate 1 

19 20050895 Ignition Wire Clamp Gjb25D 4     

20 20085243 Left Air Intake Hood A 1     

 



 13 / 14 
Version 202401 Updated 04/2024 

 
11. Suspension 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item Part Number Description QTY Item Part Number Description QTY 

1 20061348 Flange Lock Nut M8 4 17 20084726 Lifting Pull Rod(Side Row) 1 

2 20061541 Big Washer 4 18 20082800 Tapping Screwm6*16 2 

3 20084556 Front Stay Bar Weldment 2 19 20085316 Spring Hanging Plate 1 

4 20084557 Front Right Derrick 1   Electroplating  

5 20061369 Hexagon Nut 10X1.25 3 20 20070900 Handle 1 

6 20084533 Pin 1 21 20084549 Ratchet Plate 1 

7 20061405 Flange Lock Nut M10×1.25 4 22 20084564 Lifting Helping Spring 1 

8 20061497 Washer 10 10 23 20071251 Cotter Pin Φ3 1 

9 20070576 Spring Pin 10 24 20062529 Washer 14X1.5 1 

10 20084722 Lifting Link Rod 1 25 20071354 Right Spring 1 

  Weldment(Side Row)  26 20084535 Level Weldment 1 

11 20084723 Rear Arm 1 27 20061473 Retainer Ring 12 1 

  Weldment(Side Row)  28 20070612 Hexagon Bushing 2 

12 20084553 U Derrick Weldment 1 29 20084537 Level Weldment 1 

13 20084560 Front Arm Weldment 1 30 20084727 Rear Left Adjusting Lever 1 

14 20082799 Flange Bolt 5/16-18Tx3/4 10 31 20085749 Rear Right Adjusting Lever 1 

15 20084532 U-Shaped Clamp 4   Electroplated  

16 20085750 Pin Joint Electroplated 3     

 
 
 
 
 
 



 14 / 14 
Version 202401 Updated 04/2024 

 
 

Customer Service:  
303 Warrigal Road, Cheltenham, Victoria 3192, Australia  

Telephone: 1300 454 585  

Website: www.BWMachinery.com.au 

Email: admin@bwmachinery.com.au  

 

Spare parts are available from our dealers and our official website    

 
 
 

http://www.bwmachinery.com.au/

